1|Page

sitchMate H(ﬁ

Item # 4011
ASSEMBLY MANUAL- CargolLoad Fold-Up Carrier by HitchMate

Important safety information

General

1. Make sure the area in which the Carrier is assembled is clean and well lit. Cluttered or dark areas
invite accidents.

2. Keep children and bystanders away while assembling the Carrier

3. Stay alert, watch what you are doing and use common sense when using the Carrier. Do not use the
Carrier while you are tired or under the influence of drugs, alcohol or medication. A moment of
inattention while using the Carrier may result in serious personal injury.

4. DO NOT USE ON A TOWED VEHICLE.

General Assembly Instructions
1. Unpack all parts and identify according to the FIG. and parts list.
2. Install two bolts (item no. 13) through left frame (item no. 1), tube assembly (item no.3), and right

frame (item no. 2). Install flat washers (item no. 12), and nuts (item no. 11) on the bolts.

REMARK: DON’T TIGHTEN THEM UNTIL THE CONNECTING PLATE (Item no. 4) INSTALLATION IS
FINISHED.

3. Place the two connecting plates (item no. 4) onto the frames. Install bolts (item no. 16) through
frames (item no. 1 & 2), add flat washers (item no. 15). Tighten them together with the nuts (item no.
14)

4. Connecting the 2" foldable tube (item no. 5) onto 2" tube body assembly. (item no. 3) using bolt
(item no. 10) and connecting pin (item no. 8).

5. NOW TIGHTEN ALL CONNECTIONS WITH A WRENCH.

Loading Your Cargo

1. MAX. WEIGHT OF CARGO NOT TO EXCEED 500 LB. OR LOAD LIMIT OF HITCH WHICHEVER IS LEAST
AMOUNT.

2. Slide cargo across the frame to find the center of gravity, where the cargo will rest without rocking.

3. Cargo must be properly secured before operating vehicle. Tie down straps, bungee cords or cargo
webbing is recommended. Heavier items demand stronger tie-downs.


http://www.carid.com/heininger/
http://www.carid.com/trailer-hitches.html
http://www.carid.com/heininger/

2|Page

Folding The Frame Body When Not In Use

1. Pull out the clip (item no. 6) and the connecting pin (item no. 8).

2. Turn the frame body up until the frame body is vertical.
3. Insert the connecting pin (item no. 8) through the 2” tube body assembly (item no. 3) and the lower
hole of the 2” foldable tube (item no. 5) and insert the clip (item no. 6) into the connecting pin

FIGURE:

Parts List

ITEM DESCRIPTION QUANTITY ITEM DESCRIPTION QUANTITY
1 FRAME, LEFT 1 9 LOCK NUT M16 1
2 FRAME, RIGHT 1 10 BOLT M16*80 1
3 2" TUBE BODY ASSEMBLY 1 11 NUT M12 2
4 CONMNECTING PLATE 2 12 FLAT WASHERM12 2
5 2" FOLDABLE TUBE 1 13 BOLT M12¢75 2
6 CLP 2 14 NUT M10 8
7 58" HITCH PIN 1 13 FLAT WASHERMA10 8
8 CONNECTION PIN 1 16 BOLT M10x20 8






